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09X1219XC 1 9,650 | Faes63 BY84562A 18 | 32 | 80 G H 0251 09 | 1 3 85 {130} 80 | 37
09X1219XC 1 9,190 | PB2563 BYedsezs 196 | 202 | 20 G H [eF=0 BRI B 3 95 (130 50 | 37
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*CHEMICAL TREATMENT
PAXIND Treatment MG:Cr—FREE AFP({conducitivity) CF:Cr-Free for Automonile 8L,5M:Cr + Urethane
N [CH.CL.CM:Cr Coated PL,PF:Cr~FREE Phosphated EF . FM,GF:Cr—Free PX:Phosphated
0 [EP.LG RM:Grganic Resin MF:Cr-Free AFT(Phosphated) AF:Resin film for Fuel Tank{Automobila}
T |*Oil Treatmen: LiLight Olled (3:General Oiled H:Heavy Oiled D:Des Qiled
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# This Ml Test Certificate is a copy that has been printed from origmal electronic document{with digitat signing).
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# [Caution for Use] Damage on products and safety problems may zrise if used other than to the spac stated in this Mil Test Certification,




